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Ref. No. Parts No. Note Name of Parts = y oy Applhed
KM-560-7|KM-560| Period

A-1 01-001A-5607 Arm Bed Ass’Y 2t H| =(X) 1Set

A-1-1 01-001A-5600 Arm Bed Ass’Y ot | E(X) 1Set
A-2 CMB-LB008100 Face Plate o 1 1
A-3 DSC-FA017200 Screw (Upper) For A-2 HE ELAL () 1 1
A-4 DWS-CB000600 Washer (Upper) For A-2 I 2bA 1 1
A-5 DSC-BJ002300 Screw (9/64"n=40) E20| S2EE A2LEAL (9/647n=40) 1 1
A-6 CMB-LA020100 Thread Take Up Cover AT HH 1 1
A-7 DSC-BJ001100 Screw (9/64"n=40) EE0| SZEEN 2E2LIAL (9/64"n1=40) 2 2
A-8 CMB-LA020300 Top Cover SIEA 1 1
A-9 DSC-BJ000400 Screw (11/64”n=40) EE0| S22 2L} (11/647n=40) 4 4
A-10 CMB-HK002700 Top Cover Thread Guide Sial 2ol 1 1
A-11 DSN-AA000700 Nut (15/64"n=28) SZt HE (15/64"n=28) 1 1
A-12 CMB-HK005300 Arm Thread Guide Plate (U) Aol (&) 1 1
A-13 DSC-BC000200 Screw (9/64"n=40) E20| SZHAl A2LIAL (9/64"n=40) 1 1
A-14 CMB-HK007500 Arm Thread Guide Plate (L) Aol (sh) 1 1
A-15 DSC-BC000200 Screw (9/64"n=40) EE0| STTAl BE2LIAL (9/64"n1=40) 1 1
A-16 CMB-LD004200 Brand Mark AtEOL3 (2HF) 1 1
A-17 CMB-LD004000 Model Mark 29 o3 1

A-18 CMB-LD004100 Model Mark o o3 1
A-19 CMB-LA020400 Back Cover Plate ST 1 1
A-20 DSC-BJ001400 Screw (9/64"n=40) ZE0| SZEE A2LEAL (9/647n=40) 5 5
A-21 DPK-CA002600 Rubber Cap (S) I E =& Yoy 1 1
A-22 CMB-GH000900 Slide Plate (L) o|NEE (k&) 1 1
A-23 CGA-GA004900 Needle Plate 2zt 1

A-24 CGA-GA005000 Needle Plate Ehs) 1
A-25 DSC-BB001800 Screw (11/64”n=40) ZE20| YA| BF2LEAL (11/647n=40) 2 2
A-26 CMB-GH001000 Slide Plate (R) ojnHEE (H) 1 1
A-27 CMB-BJ004600 Stopper For Slide Plate (R) OjnHEE (F) AEH 1 1
A-28 DSC-BJ000200 Screw (11/64”n=40) EE0| &N B2LEAL (11/647n=40) 2 2
A-29 DPK-CA000600 Rubber Cap (L) S5t = R4 120y 1 1
A-30 CMB-BJ006600 Machine Number Plate HS T 1 1
A-31 PPN-ADO00100 Pin For A-30 HS I H 2 2
A-32 CMB-BJ004800 Bobbin Window O| I HelEt 1 1
A-33 DSC-AA003500 Screw (M8x1.25) SZt H2E (M8x1.25) 4 4
A-34 PSN-AA002200 Nut For A-33 H E2HE] HE 4 4
A-35 CLB-JL006500 Felt (Upper Thread) SIMZRFEE 1 1
A-36 CMB-HK005500 Felt Holder For Upper Thread Supply 2t Aokl (5t 1 1

A-36-1 CLB-BG003800 Felt For Upper Thread Supply A 27 SEFO 1 1

A-36-2 DSC-BJ001600 Screw (3/32"n=56) EZE0| STEEF 22LEAL (3/327n=56) 2 2
A-37 DSC-BC000200 Screw (9/64"n=40) EE0| SZTTAl BESLIAL (9/64"n1=40) 1 1
A-38 CTR-KC000600 Thread Tension Release HEFIF 1 1
A-39 CTR-BQ000300 Pipe For A-38 S mfoj= 1 1
A-40 ATA-PS004600 Thread Tension Control Ass’y (T) MxH FR|(x) 1Set

A-42 ATA-PS004700 Thread Tension Control Ass’y (S) AlxH ER|(x) 1Set
A-44 DSC-BJ000200 Screw (11/64"n=40) E20| =& B2 EAL (11/647n=40) 1 1
A-45 DSC-BJ000400 Screw (9/64"n=40) E&0| o] ZH2LEA} (9/647n=40) 1 1
A-46 CTA-BJ001900 Stopper For Thread Take-Up Spring AMxH X AEH 1 1
A-47 DSC-BJ001100 Screw (9/64"n=40) ZE0| SZEEF 22LEAL (9/64"1=40) 1 1
A-48 40-006A-7507 Tension Release Solenoid Ass’y Al =57| &2 w0|E (F) 1Set

A-51 DSP-AA011200 Spring For A-49 el olE & 72t Ax Y 1

A-54 08-010B—-3701 Plug For A-48 Z2{11 1490P1 (244AY) 1

A-55 17-436C-7907 Tube For A-48 AZEFE (1) 1

A-56 PSC-AC006100 Screw (M5X0.8) SZUFHE0| H2E (M5%0.8) 2

A-57 CMB-LA020100 Washer For A—56 ZtotEro| obM 2

A-58 PTC-AHO000300 Cable Holder (5N) 70l= ol C (5N) 2

A-59 DTC-AH001000 Cable Holder 7|0l & &ol 2

A-60 DSC-BJ000200 Screw (11/64”n=40) E&0| & 22 LEAL (11/6471=40) 2
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_ Q’t Applied
Ref. No. Parts No. Note Name of Parts = | Y pp.
KM-560-7|KM-560| Period

A-61 01-047C-5607 Code Holder = Fol 1
A-62 DSC-BJ001400 Screw (9/64"n=40) 2 =0 SZEE Z2LEAL (9/647n=40) 2
A-63 12-016M-2350 Earth Line oA (F) 1




Upper Shaft & Needle Bar Rock Mechanism
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Ref. No. Parts No. Note Name of Parts = y oy Applhed
KM-560-7|KM-560| Period
B-2 CUS-KC002900 Upper Shaft AE 1 1
B-3 CUS-DA002800 Link Cam HI A 1 1
B-4 DSC-BF003700 Screw (9/32"n=28) S=0| A &2LEA} (9/327n=28) 1 1
B-5 DSC-BF011500 Screw (9/32"n=28) EE0| = =ZH2LEA} (9/327n=28) 1 1
B-6 DPN-AA008801 Needle Bar Crank Shaft EEEL | 1 1
B-7 DSC-CB000400 Screw (1/4"n=40) SZTHEO0| HELIAL (1/4"n=40) 1 1
B-8 DSC-CB001000 Screw (1/4”"n=40) Z=0| HELIAL (1/4"n=40) 1 1
B-9 DCL-BB002400 Thrust Ring aF k4 d 1 1
B-10 DBS-DB008500 Upper Shaft Bushing (F) AE XMRA 1 1
B-11 DSC-CA000800 Screw (15/64"n=28) E=20| HELIAL (15/64"n=28) 1 1
B-12 DBS-DA028400 Upper Shaft Bushing (M) AF SR 1 1
B-13 DSC-CA000800 Screw (15/64"n=28) EE0| HELIAL (15/64"n=28) 1 1
B-14 DPL-BB000500 Timing Belt Pulley (Upper) Etold Z2| (k) 1 1
B-15 DSR-AK000500 Timing Belt Pulley Ring FaX| 2 2
B-16 DSC-CB001800 Screw (1/4"n=40) SZFHE0| HELHAL (1/4"n=40) 1 1
B-17 DSC-CB000400 Screw (1/4”n=40) SZHHZ0| HELAL (1/4"n=40) 1 1
B-18 PBT-BB000200 Timing Belt Eto|Y HE 1 1
B-19 PSR-AB000200 Stopper Ring Hold AHE (47) 1 1
B-20 PBR-AA008500 Bearing (6204 7Z7) 6204 HO ™ 1 1
B-21 DPL-AA001400 Pulley 2| 1 1
B-22 DSC-BF000800 Screw (15/64"n=28) ZE0| = 22 LEAL (15/64°n1=28) 2 2
B-23 DSC-BG000200 Screw (5/16"n=24) ZE20| dield =H2LIAL (5/167n=24) 1
B-24 DCL-AA008500 Upper Shaft Collar A= 7tEt 1 1
B-25 DSC-CA000500 Screw (1/4"n=40) Z=0| HELIAL (1/4"n=40) 2 2
B-27 CLB-JL0O00800 Qil Cap For B-6 A 7| Fol Falatzl 1 1
B-28 CLB-JL006600 Felt (B) For B-10 M G RYEE 1 1
B-29 CLB-JL009500 Felt For B-12 oaE 5 RYEE 1 1
B-30 CNB-KA002000 Needle Bar Hi=Clf 1 1
B-31 CNB-HK001500 Needle Bar Thread Guide HiSCH Al oLy 1 1
B-32 DSC-BJ002200 Screw (3/32"n=56) ZE0| "teld =H2LEAL (3/327n=56) 1 1
B-33 - Needle Hts 1 1
B-34 DSC-BJ004300 Screw (9/64"n=40) E20| S2EE A2LHAL (9/647n=40) 1 1
B-35 CNB-BF001800 Needle Bar Clamp di=cf ol 1 1
B-36 DSC-BJ000300 Screw (9/64"n=40) EE0| SZEEN 2E2LIAL (9/64"n1=40) 2 2
B-37 CLB-JL000800 Wick For B-35 Hz| dE 1 1
B-38 CTH-CC001400 Needle Bar Crank Hi=of 3% 3 1 1
B-39 CTH-HJ002000 Thread Take-Up Lever AR 7| 1 1
B-40 DPN-AA013200 Hinge Pin For B-39 Al 7| ® 1 1
B-41 DSC-CA001500 Screw (15/64"n=28) Z=0| HELIAF (15/64"n=28) 2 2
B-43 CTH-BF000300 Take Up Lever Holder A 7| Fol 1 1
B-45 CLB-JL0O00800 Qil Cap For B-43 A 7| Eo| 74l ot 1 1
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Ref. No. Parts No. Note Name of Parts = y oy Applhed
KM-560-7|KM-560| Period
C-1 CPB-KB000901 Presser Bar +=d 1 1
Cc-2 DBS-DA022400 Presser Bar Bushing +EU &4 1 1
C-3 DSC-CA000800 Screw (15/64"n=28) Z=0| HELIA (15/64"n=28) 1 1
C-4 DSC-HA000500 Screw (9/16”n=20) E&0| == ZH2LEAL (9/167n=20) 1 1
C-5 DSN-CC000600 Nut (9/16”n=20) A8 HE (9/16"n=20) 1 1
C-6 DSP-AA011400 Spring For C-4 e = Az 1 1
C-7 CGA-GC002900 Sub Presser Foot Hx 28 (B) 1 1
C-8 DSC-BF003800 Screw (9/64"n=40) EE0| = =H2LEAL (9/647n=40) 1 1
Cc-9 CTR-BJ001700 Thread Tension Release (Ass’y) A =F7] (x) 1Set 1Set
C-10 DSP-AA009500 Return Spring For C-9 A EF7|2lH Ay 1 1
C-11 CTR-BA000200 Tension Release Base A 57| #®(K2541) 1 1
C-12 DSC-BF001000 Screw (11/64"n=40) EE0| & =H2LEAL (11/6471=40) 2 2
C-13 CPB-BB000900 Presser Bar Guide Bracket FEU 2243 1 1
C-14 DSC-BA001600 Screw (3/16"n=32) E&0| Hu| ZH2LEA} (3/167n=32) 1 1
C-15-1 DSC-FG002000 Roller Stud Screw FEM B2l & LAt 1 1
C-15-2 CPB-CL000500 Roller For Presser Bracket FE 22l 228 1 1
Cc-17 CPB-BK000400 Guide Bar Bracket Roller FEU 22t 228 ok 1 1
C-18 DWS-AA001100 Washer For C-17 SEY E kM 2 2
C-19 DSC-BF001000 Screw (11/64”n=40) Z20| =& B2LEAL (11/647n=40) 2 2
C-20 CPB-BJ001500 Plate for Roller Guide 223 ohf FEm 1 1
Cc-21 DSC-BC001100 Screw (3/16"n=28) ZE0| STHAl B2LIAL (3/167n=28) 2 2
Cc-22 CPB-CM000900 Presser Bar Lifter FEU 2207 1 1
C-23 DSC-HB002300 Hinge Pin For C-22 F&MH 22|7] 8IX|LIA}L 1 1
C-24 APM-PS001300 Knee Lifting Lever Ass’y 2228 (x) 1 1
C-25 DSC-FH001100 Stud Screw For C-24 FES23 el ShpAL 1 1
C-26 DWS-AA017000 Washer For C-24 FE22 2l 2N 1 1
Cc-27 DCL-AA008600 Collar For C-24 FE28 a2y Ft2t 1 1
C-28 DSC-CB000400 Screw (1/4”n=40) SZTHE0| HELHAL (1/4"n=40) 1 1
C-29 PSR-AC000600 E-Ring (@8) A =F7| oY EY (28) 1 1
C-30 CPM-CA002000 Knee Lifter Lever Spring 2SS B Az 1 1
C-31 CPM-CA002000 Knee Lifter Link FE28 83 1 1
C-32 DSC-FA019500 Stud Screw For C-31 FES28 3 Chtat 1 1
C-33 CPM-CL000900 Roller For Knee Lifter Link FESE g3 221 1 1
C-34 DSC-FA019600 Stud Screw For Knee Lifter Roller FESE g3 228 CHLAL 1 1
C-35 DSN-AA000900 Nut (11/64”n=40) SZHH E (11/64"n=40) 1 1
C-36 CPM-BH001000 Knee Lifter Rod FESEH HZRE 1 1
C-37 DSC-FA019700 Stud For Knee Lifter Connecting Rod FESE HAXE HLiA 1 1
C-38 DSN-AA000600 Nut (3/16"n=32) FZH E (3/16"n=32) 1 1
C-39 APM-PS001400 Roller Ass’y For Knee Rod FE2288 228 (%) 1 1
C-39-4 DSC-CA001600 Screw (11/64”n=40) EE0| HELIAI (11/64"n=40) 1 1
C-40 90-001A-5607 Knee Lifter Ass’y FE2E (%) 1 1
C-40-1 CST-CM000200 Knee Lifter Lock Bar Lever FE28 ¥ 1 1
C-40-2 DSC-GF000100 Screw (A) For C-40-1 FE2E 2l IFLIAL 1 1
C-40-3 43-027S-8130 Screw (B) For C-40-1 FE28 et DHLIAL (L) 1 1
C-40-4 DCL-AA008700 Lever Shaft Stopper Collar AHE AEH 72} 1 1
C-40-5 PSC-AA000200 Screw (M6X1.0) SZLEE (M6X1.0) 1 1
C-40-6 43-0275-8130 Screw (B) For C-40-4 S22 el DHLUIAL (L) 1 1
C-40-7 DSP-AC006700 Return Spring For C-40-9 S 2[H ATY 1 1
C-40-8 CST-BB004300 Lever Shaft Bracket = 223l 1 1
C-40-9 CST-KC001400 Knee Lifting Rock Bracket Shaft FESEHE g = 1 1
C-40-10 DPN-BC005100 Lever Shaft Guide Pin Oy Hl 1 1
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Ref. No. Parts No. Note Name of Parts = y oy Applhed
KM-560-7|KM-560| Period
D-1 DPN-AA015000 Feed Regulator stud Ijo|E =H7| slIx|H 1 1
D-2 DSC-CB000900 Screw (15/64"n=28) SUTHE0| HELIAL (15/64"n=28) 1 1
D-3 PSR-AC000900 E-Ring (@7) ojolE =&7| slXx|H EY (@7) 1 1
D-4 CFA-DF000900 Feed Regulator /0| E =H 7| (K2554) 1 1
D-5 DPN-AA015100 Connecting Pin For D-4 mol= =H7| AXH 1 1
D-6 DSC-CA001600 Screw (11/64”n=40) EE0| HELIAI (11/64"n=40) 1 1
D-7 CFA-BB001400 Feed Regulator Bracket mol= =HT| =2pl (K2545) 1 1
D-8 DSC-CB000500 Screw (15/64"n=28) SZRAHZ0| HELIAL (15/64"n=28) 1 1
D-9 DSC-AC002700 Screw (1/4"n=40) F2TH=0| HELIAL (1/4"n=40) 1 1
D-10 CFA-KJ001300 Feed Regulator Control Screw IolE =H clo|ld & 1 1
D-11 PPK-BA001600 O-Ring For D-10 chold & 28 1 1
D-12 CFA-CQ002300 Feed Regulator Control Plate clo|d 1 1
D-13 DSC-BF001900 Screw (3/16"n=28) Z&0| == ZH2LEAL (3/167n=28) 1 1
D-14 DPN-AA008700 Pin For D-12 crold = 1 1
D-15 DSP-AA006400 Spring For D-12 clojd A= 1 1
D-16 CFA-KC001100 Feed Regulator Lever Shaft ARl & 1
D-17 DWS-AA013300 Washer For D-22 2l 2t 1
D-18 AFA-PS000900 Spring Holder For D-21 Azl § AZHZAO| 1
D-19 DPN-BA000900 Hook For D-18 gl 5 A= Zo| H 1
D-20 DSC-CB000500 Screw (15/64"n=28) SZRAHZ0| HELIAL (15/64"n=28) 1 1
D-21 DSP-AB005000 Return Spring For Reverse Feed Lever Bl AT 1 1
D-22 CFA-CM002100 Reverse Feed Control Lever o 2| 1
D-23 DSC-CB001800 Screw (1/4”"n=40) S2TYHE0| HELHAL (1/4"n=40) 1
D-24 CLF-CC002100 Feed Regulator Connecting Rod A7 48 RE (4.57) 1 1
D-25 DPN-AD002400 Pin For D-24 Az 44 R H© (B) 1 1
D-26 DSC-BJ000200 Screw (11/64”n=40) Z=0| == ZH2LEAL (11/647°1=40) 1 1
D-27 DSC-FA020200 Stud Screw For D—24 HE| 4 RE chtr} 1 1
D-28 CLF-KK000500 Feed Regulator Shaft Az 1 1
D-29 CLB-JL0O00800 Felt For D-28 ety dE 5 5
D-31 CLB-BG004200 Wick Holder ety Aol 1 1
D-32 DSC-BJ004600 Screw (1/8"n=44) EE20| STEEN AESLIAL (1/8"n=44) 2 2
D-33 DCL-AA005400 Stopper Collar For D-28 Msty| AEH 72} 1 1
D-34 DSC-CB000500 Screw (15/64"n=28) SZAYH 20| HELIAL (15/64"n=28) 2 2
D-35 CLF-DC002500 Feed Eccentric Cam ojol= A 1 1
D-36 DSC-CB000500 Screw (15/64"n=28) S2FHE0| HELIAL (15/64"n=28) 2 2
D-37 PBR-BA002800 Needle Bearing ol S Hlo|& 1 1
D-38 CLF-CC002000 Feed Cam Connecting Rod #Holg R= 1 1
D-39 DPN-AA015200 Slide Block Shaft #Hlo|d R= AAH 1 1
D-40 CLF-BK000500 Slide Block s2lolE = 2 2
D-41 CLF-BJ001500 Slide Guide Plate £2l0|E =3 ok 2 2
D-42 DSC-BJ000200 Screw (11/64”n=40) Z=0| & ZH2LEAL (11/647n=40) 4 4
D-43 CLF-CA000800 Lever Feed Connecting Link =4 7o|E A& 3 (KS007) 1 1
D-44 CLF-CB001500 Lever Feed Arm U 3¥3 1 1
D-45 DSC-BA001300 Screw (1/4"n=28) ZE£0| Hid| Z2LIAL (1/4"n=28) 1 1
D-46 06-139P-7400 Lever Feed Arm Pin oAz 1 1
D-47 PSR-AC000500 E-ring (6) EY (26) 2 2
D-48 DBS-DA015600 Feed Rock Shaft Bushing (Rear) TEUY SRy 1 1
D-49 DSC-CA000800 Screw (15/64"n=28) ZE0| HELIAI (15/64"n=28) 1 1
D-50 DCL-AA005800 Feed Rock Shaft Collar gy 72} 2 2
D-51 DSC-CA000500 Screw (1/4"n=40) Z=0| HELIAL (1/4"n=40) 4 4
D-52 DBS-DA028500 Feed Rock Shaft Bushing (Front) TEUY o 24 1 1
D-53 DSC-CA000800 Screw (15/64"n=28) ZE0| HELIAI (15/64"n=28) 1 1
D-54 CLF-KZ000800 Feed Rock Shaft Uy 1 1
D-55 DSC-BA001000 Screw (11/64”n=40) E=0| | B2LEAL (11/647n=40) 2 2
D-56 CLF-BA001000 Feed Bar = e 1 1
D-57 CLF-KF001200 Feed Bar Shaft U 1 1
D-58 DWS-AA001200 Washer For D-57 U £ oM 2 2
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Ref. No. Parts No. Note Name of Parts = y oy Applhed
KM-560-7|KM-560| Period

D-59 CLF-BB000800 Feed Bar Fork S 2HE =223 (K2546) 1 1
D-60 CLB-JL006800 Feed Bar Fork Felt XIHE 1 1
D-61 DSC-BB002000 Screw (9/64"n=40) S=20| HA| &-2LEA} (9/647n=40) 1 1

D-61-1 DWS-AA003800 Washer For D-61 AE I E 21N 1 1
D-62 DWS-AA014400 Washer For D—61 Z3 EHLIAL kM 1 1
D-63 DSC-BJ000600 Screw (15/64"n=28) S22 22 E (15/64"n=28) 1 1
D-64 CGA-GB002300 Feed Dog =4 1 1
D-65 DSC-BF015500 Screw (1/8”n=44) E20| LHat ZE2UA} (1/87n=44) 2 2
D-66 CFA-BG000100 Hook For D-21 Axee] AZ>ZO| 1 1
D-67 DSC-BA000700 Screw (3/16"n=32) E=0| | &2LEA} (3/167n=32) 1 1
D-68 DSC-HD000600 Adjusting Screw For D-66 AZ2IZ0| FLA} 1 1
D-69 DSN-AA000900 Nut (11/64"n=40) SZHE (11/64"n=40) 2 2
D-70 CFA-KC001200 Feed Regulator Lever Shaft ArleH F 1
D-71 CFA-CB001400 Reverse Crank Axl 33 1
D-72 DSC-AA002800 Screw (3/16"n=32) SU=E (3/16"n=32) 1
D-73 DSC-BF000400 Screw (15/64"n=28) EE0| &N 22LEAL (15/647n=28) 1 1
D-74 DSC-FA013700 Stud Screw For D—71 ARl T T A} 1
D-75 CFA-CA001500 Reverse Link SHEH Lefro|= AT 1
D-76 CFA-CB001100 Reverse Solenoid Crank dHEl S| co|E 3Y3 1
D-77 DSC-FA013900 Stud Screw For D-75 SHEd S| lco|E 6 &3 & (X) 1
D-78 AFA-PS000900 Spring Holder For D-21 Arle] A= Ho| 1
D-79 DSP-AC004900 Reverse Lever Spring AR A= (A) 1
D-80 CFA-CMO001700 Reverse Feed Control Lever Azl (A) 1
D-81 DWS-AA013300 Washer For D-80 A7l 2lle b 2
D-82 CHK-BJ000300 Auto Reverse Lever %l 2fl6f B (K2888) 1
D-83 DSC-CB001800 Screw (1/4"n=40) SU4THEO| HELIAL (1/4"n=40) 1
D-84 DSC-CB000400 Screw (1/4”"n=40) FZTHE0| HELIAL (1/4”n 40) 1
D-85 DSC-FA006200 Stud Screw For Reverse Lever Stopper (Upper) |AZ! allt] AETH (&) BHpA 1
D-86 CFA-FZ000100 Reverse Lever Stopper (Upper) Rubber ARl e AEH (L) 2 1
D-87 CFA-BB001500 Reverse Lever Stopper (Lower) A Bt AET 1
D-88 DSC-BF003600 Screw (11/64”n=40) 220 Lhat ZE2UIA} (11/6471=40) 1
D-89 DSN-AA000600 Nut (3/16"n=32) FZHE (3/16"n=32) 1
D-90 CTT-BB002300 Reverse Solenoid Bracket SHEd L o|E =23l 1
D-91 DSC-FA013800 Stud Screw For D-76 SHEH &g co|E 33 = 1
D-92 DSC-BA001300 Screw (1/4"n=28) E20| | B2LEAF (1/4"n=28) 3
D-93 06-026A-5607 Reverse Solenoid Ass'’y SE} &of 0| = (X) 1
D-94 DSC-BA000700 Screw (3/16"n=32) EE0| d| =2LIAL (3/167n=32) 1
D-95 CFA-LA000300 Reverse Solenoid Cover SHEN &8 0| E ] (X) 1
D-97 DSC-BA000700 Screw (3/16"n=32) ZE20| | 22LEAL (3/167n1=32) 1
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Ref. No. Parts No. Note Name of Parts = y oy Applhed
KM-560-7|KM-560| Period
E-1 CLS—KF000700 Lower Shaft St 1 1
E-2 DBS-DA028600 Lower Shaft Bushing (Front) S5t M4 1 1
E-3 CLB-JD000100 Felt For E-2 ShE o RY HE (5-4) 1 1
E-4 DBS-DA028700 Lower Shaft Bushing (Middle) 5t 214 1 1
E-5 CLB-JD000100 Felt For E-4 ShE o Y HE (5-4) 1 1
E-6 DCL-AB003500 Bearing Bushing (Middle) StE EH012 R4 1
E-7 DSC-CA004800 Screw (11/64”n=40) Z=0| HELIAL (11/64"n=40) 1
E-8 DSC-CA001600 Screw (11/64”n=40) EE0| HELIAL (11/64"n=40) 1
E-9 PBR-AA006000 Bearing (6904NR) 55 SHIO{E (6904NR) 1
E-10 DCL-AB002300 Bearing Bushing (Rear) St FH01E R4 1 1
E-11 DSC-CB001800 Screw (1/4"n=40) SZFHE0| HELHAL (1/4"n=40) 1 1
E-12 DSC-CB000400 Screw (1/4”n=40) SZHHEZ0| HELAL (1/4"n=40) 1 1
E-13 PBR-AA007400 Bearing (6004NR) 5% FH O E (6004NR) 1 1
E-14 CLS-BJ000600 Bearing Presser 5tE FH|ol8 +E& 1 1
E-15 DSC-BB003700 Screw (9/64"n=40) HAHE| 22 E (9/64"n=40) 3 3
E-16-1 DPL-BB000700 Safety Clutch Belt Pulley CHMZIX| HE E2| 1 1
E-16-2 PBR-AD000900 Safety Clutch Driving Ball CHMEX| 23X 158 2 7/3 3 3
E-16-3 CLS-BA000200 Safety Clutch Collar OFM x| 7t} 1 1
E-16-4 CLS-BJ001000 Safety Clutch Disc M ZHx| 23 %| H (K2542) 1 1
E-16-5 DSP-AA009600 Safety Clutch Spring OFM AR AzmE 3 3
E-16-6 DSC-CA004200 Screw (M10x1.25) Z=0| HELIAF (M10X1.25) 3 3
E-16-7 DSC-CB001800 Screw (1/4"n=40) SU4THEO| HELIAL (1/4"n=40) 1 1
E-16-8 DSC-CB000400 Screw (1/4”"n=40) SZTHEO0| HELIAL (1/4"n=40) 1 1
E-16-9 DSR-AK000500 Safety Clutch Belt Pulley Ring FaR| 1 1
E-16-10 PSN-AA003600 Nut For E-16-7 OFMZAR| A= ZHLIAIHE 3 3
E-16-11 CLS-BJ001100 Safety Clutch Collar Washer CHATHA| 7h2} 2FM 2 2
E-16-12 | DSC-BB002000 Safety Clutch Collar Washer Screw OFM &R Ft2} 24 LIAL 4 4
E-17 DGR-AB001100 Spiral Gear 7101 (CH) 1 1
E-18 DSC-CB000400 Screw (1/4”n=40) EE0| HELIAL (1/4"n=40) 2 2
E-19 DSC-CB001800 Screw (1/4"n=40) Z=0| HELIAF (1/4"n=40) 1 1
E-20 DGR-AB001200 Rotary Hook Gear 710 (&) 1 1
E-21 DSC-CB001000 Screw (1/4"n=40) Z=0| HELIAL (1/4"n=40) 2 2
E-22 DSC-CB001000 Screw (1/4"n=40) Z=0| HELIAF (1/4"n=40) 1 1
E-23 CHB-BA001300 Hook Base = wa 1 1
E-24 CHK-HA002400 Rotary Hook (Ass’y) (HSH-12-15MMB(5)TR4) |78t (HSH12-15(5)TRI) 1Set
E-25 CHK-HA002500 Rotary Hook (Ass’y) (HSH-12-15MM(5)) |7}tB} (HSH12-15MM(5)) 1Set
E-26 CHK-HB001000 Bobbin (AL) Hyl 1 1
E-28 DSP-BA002600 Bobbin Tension Spring Hul M xd Az 1 1
E-29 DBS-DB008600 Rotary Hook Bushing (Upper) 7toh £ Ry (&) 1 1
E-30 PSC-CB000200 Screw (3/16"n=28) EZE0| HELIAL (3/16"n=28) 1 1
E-31 DBS-DA027600 Rotary Hook Bushing (Lower) Jtor £ 24 (3 1 1
E-32 PSC-CB000200 Screw (3/16"n=28) ZE0| HELIAL (3/16"n=28) 1 1
E-33 CHB-BF000100 Pinch Sleeve (Upper) Jtot E0f £2|2 (k) 1 1
E-34 CHB-BF000200 Pinch Sleeve (Lower) Jtob £ 2|2 (F) 1 1
E-35 DSC-BF012900 Screw (15/64"n=28) E=0| =& &2LHAL (15/647n=28) 1 1
E-36 CHB-CA000100 Opener Link 2= g3 1 1
E-37 DSC-GB000401 Stud Screw For Opener Link x4 &3 F 1 1
E-38 DSN-AA000600 Nut (3/16"n=32) SZHE (3/16"n=32) 1 1
E-39 CHB-CM000100 Opener Lever I 2 1 1
E-40 CHB-KC000400 Opener Lever Stud 2o Yy F 1 1
E-41 DSC-CA003000 Screw (3/16"n=32) Z20| HELIAL (3/167n=32) 1 1
E-43 CHB-HN000101 Bobbin Case Opener Hel oA 2= 1 1 1
E-44 DWS-AA003800 Opener Washer A HE M 1 1
E-45 DSC-BJ001400 Screw (9/64"n=40) E20| S2EA A2LHAL (9/647n=40) 1 1
E-46 DSN-AA003200 Nut For E-47 2 =H HE 1 1
E-47 DSC-HZ001700 Oil Adjusting Screw T =H LhA} 1 1
E-48 CHB-FC000300 Hook Base Gasket SEHE JtA 1 1




Lower Shaft & Rotary Hook Mechanism
StS & EEIZ| & 2HA

VE-45  E-37
\ OE-44
E-43 £-39
E-380

) E-58
E-Qs. E1
[ | gs5@ @E-54 E-TROES g2 @ @E-1
E-5
E-17 o

=1
E-53 E-9 ¢ Eets

E-16-9 o E-16-7) BE-16-8
“ =E-30 £ 112 Eorg-nt E-16-3 E-16-5
-

-
E-20 ®E-2] -
. @E-22 -
]
E_3|“ =E-32
E-51
O =5
E-46
O ~esmalc-47
i E-48
A
N
(==
o= %
50 o B
[t

o
4




Ref. No. Parts No. Note Name of Parts = y oy Applhed

KM-560-7|KM-560| Period
E-49 CHB-LB000100 Hook Base Cover =HHE 7 1 1
E-50 DSC-BF010100 Screw (9/64"n=40) E=0| A &2LEAL (9/647n=40) 4 4
E-51 DWS-AA002200 Washer For E-52 = ghEl 9bM 1 1
E-52 DSC-BJ004400 Screw For Hook Base 23 RE LAt 1 1
E-53 CLS-CS0000200 Rock Ratchet SHMEX| B X E 1 1
E-54 DSC-CB001800 Screw (1/4"n=40) SZTHEO0| HELIAL (1/4"n=40) 1 1
E-55 DSC-CB000400 Screw (1/4"n=40) S2AFHE0| HELAL (1/4’n=40) 1 1
E-56 DPN-BC005000 Ratchet Button 2 X E HE& 1 1
E-57 DSP-AA007200 Ratchet Button Spring IE =™ EH Axd 1 1
E-58 PSR-AC000400 E-Ring (@3) s eE 235 EY (@93) 1 1
E-59 CLF-DC001100 Vertical Feed Eccentric Cam Hal g 1 1
E-60 DSC-CB001000 Screw (1/4”n=40) EZE0| HELIAL (1/4"n=40) 1 1
E-61 DSC-CA000800 Screw (15/64"n=28) ZE20| HELIAL (15/64"n=28) 2 2
E-62 DCL-AA002800 Collar For Feed Regulator oolE =F7| F 72} 1 1
E-63 DSC-CA000500 Screw (1/4"n=40) E=0| HELIA 2 2
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Ref. No. Parts No. Note Name of Parts = y oy Applhed
KM-560-7|KM-560| Period
F-1 CUF-DC000500 Upper Feed Lifting Eccentric Cam LRu At 25 A 1 1
F-2 DSC-BJ002000 Screw For F-1 R Aot 2& H DA} 2 2
F-3 PBR-BA002800 Needle Bearing HE Hod 1 1
F-4 CUF-CC001500 Upper Feed Lifting Rod R A 23 W RE 1 1
F-5 CUF-CB001900 Upper Feed Lifting Eccentric Wheel Crank |A5H2& 33 3 (K2556) 1 1
F-6 DSC-AA000700 Screw (1/4"n=28) 7t 2 2E (1/4"n=28) 1 1
F-7 CUF-KZ000700 Upper Feed Lifting Adjusting Shaft L 2U Alsles ZE S 1 1
F-8 DBS-DB006700 Upper Feed Lifting Adjusting Shaft Bushing|=F % M5t =S 24 1 1
F-9 15-009A-5607 Collar For F-7 Ceu AMstes =EF Jte} 1 1
F-10 DWS-AA006300 Washer For F-7 L 2U AR E AR 24N 1 1
F-11 DSN-AA001300 Nut (1/4”n=40) SZHE (1/4”n=40) 1 1
F-12 CUF-KZ000501 Upper Feed Driving Shaft &5t 2EF 1 1
F-13 DBS-DB006200 Upper Feed Shaft Bushing (Front) A5t 2EE MY 1 1
F-14 CLB-JL009000 Felt For F-13 Aot 2SS MRY HE 1 1
F-15 DBS-DB006300 Upper Feed Shaft Bushing (Rear) a5t 235 24 1 1
F-16 CLB-JL009000 Felt For F-15 Aot 22 E XY EE 1 1
F-17 DSC-FF001900 Stud Screw For Connecting Link Aulo|lE o AT F LA} 1 1
F-18 DSN-AA001300 Nut For F=17 AI0|E 1d A F LIAIHE 1 1
F-19 CUF-CA001500 Upper Feed Lifting Connecting Link AmlolE 4 g3 1 1
F-20 CUF-CA001700 Link For Upper Feed Foot AnlolE R dHY T 1 1
F-21 CUF-CA001800 Walking Bar Driving Link Aol R 2583 1 1
F-22 CUF-CR000100 Walking Bar A 0| E L el 1 1
F-23 CGA-GC005900 Upper Feed Presser Foot Atmo|E =28 (B) 1 1
F-24 DSC-BA001000 Screw (11/64”n=40) E=0| | B2LEAL (11/647n=40) 1 1
F-25 CNB-BK001200 Walking Bar Guide Plate LSkl oLl EF (K2555) 1 1
F-26 DSC-BF001000 Screw (11/64"n=40) ZE20| = 2F2LEAL (11/647n=40) 2 2
F-27 DWS-AA001100 Washer For F-26 SFA ERM 2 2
F-28 CUF-KF000300 Walking Foot Pressure Adjusting Pole HHolE LRY AHE 1 1
F-29 DSP-AA009400 Spring For F-28 Aulo|lE Ruh et ATE 1 1
F-30 DSC-BF003500 Screw (5/16"n=28) Z&0| == ZH2LEAL (5/167n=28) 1 1
F-31 CUF-CB002800 Needle Bar Rock Crank st 25 3383 1 1
F-32 DSC-BA001300 Screw (1/4"n=28) E20| | B2LEAF (1/4"n=28) 1 1
F-33 DSC-FA019800 Needle Bar Rock Crank Stud Htst &8 W3 Chta} 1 1
F-34 DWS-AA010700 Washer (A) For F-31 HisH 25 I™3 24 (A) 1 1
F-35 DSN-CY001100 Needle Bar Rock Crank Holder Hhst s 3YW3 72} 1 1
F-36 DWS-AA002900 Washer (B) For F-31 ME ELIAL 2k 1 1
F-37 DWS-AA017100 Spring Washer For F-31 HisO 25 W3 AZF M 1 1
F-38 DSN-AA002200 Nut (9/32"n=28) F2ZLH E (9/32"n=28) 1 1
F-39 CUF-CC002200 Connecting Rod For Needle Bar Frame Driving Shaft |25 ¢1d 2= 1 1
F-40 CUF-CA002000 Needle Bar Rock Shaft Link Hist 25 3 1 1
F-41 DSC-BJ004400 Screw For F-40 2E RE FLIA 1 1
F-42 DSC-GA000901 Stud Screw Needle Bar Rock Shaft Link |2& &3 ShtbA} 1 1
F-43 DSN-AA003000 Nut (5/16"n=24) SZHH E (5/16"n=24) 1 1
F-44 DBS-DB004300 Needle Bar Rock Shaft Bushing (R) 2ss 8 24 1 1
F-45 DBS-DB004200 Needle Bar Rock Shaft Bushing (F) 235 24 1 1
F-46 CNB-KF000500 Needle Bar Frame Driving Shaft 2LER 1 1
F-47 CNB-CB000500 Needle Bar Frame Shaft Crank 2s%F Y3 (§1) 1 1
F-47-1 DPN-AB000200 Taper Pin =0 Felel n™E 1 1
F-48 CNB-CD001100 Needle Bar Block s Falel 52 1 1
F-49 CNB-BC000700 Needle Bar Frame Htsoi =i g 1 1
F-50 DPN-AB000400 Hinge Pin For Needle Bar Frame s Failel sIx|H 1 1
F-52 DSC-CA000800 Screw (15/64"n=28) ZE20| HELIAL (15/64"n=28) 1 1
F-53 CNB-BK001300 Guide For Needle Bar Frame HsC il ohf 1 1
F-54 DSC-BJ005300 Screw (A) For F-53 Hisrh T2l ot ELIAL B 1 1
F-55 DSC-BA001100 Screw (11/64”"n=40) EE0| Hu| ZH2LEA} (11/647"n1=40) 1 1
F-56 CUF-CD000200 Walking Bar Guide Block Aol E R okl 53 1 1
F-58 CLB-BG004100 Wick Supporter For F-57 FAZEo| (2-51) 2 2
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Ref. No. Parts No. Note Name of Parts = 5 .
KM-560-7|KM-560| Period
G—1 CTT-KZ000200 Moving Knife Shaft (R) sHA = (D) 1
G-2 CTT-NA001800 Moving Knife S| MM A (T=1.8) 1
G-3 DSC-BB001400 Screw (11/64”n=40) HAHE| 22 E(11/64"n=40) 2
G-4 DCL-AA005900 Moving Knife Shaft Collar SHA = 7t2t 1
G-5 PSC-CB000200 Screw (M4) SZTYE0| HELAHMA) 1
G-6 CTT-BJ003800 Thread Catcher A EO| 1
G-7 CTT-NB001200 Fixed Knife DHMHA (2122707-556A) 1
G-9 DSC-BB001400 Screw (11/64”n=40) HAIHE| 2E(11/64"n=40) 1
G-10 DWS-AA002100 Washer For Moving Knife Tension Adjusting|S M A &2 =& 2tM 2
G-11 CTT-BB003200 Moving Knife Bracket S A =223 1
G-12 PSC-AC001500 Screw (11/64”n=40) HAIHZ| EE(11/64"n=40) 2
G-13 CTT-KC000800 Thread Trimming Rock Link Shaft AME ez I F 1
G-14 DSC-CB000100 Screw G-13 SHA = R4 DT LEAL 1
G-15 DSC-FA012700 Screw For Moving Knife Shaft Connecting Joint |SH A & o1 =QIE E LA} 1
G-16 CTT-CA001100 Thread Trimming Rock Link AME eE 83 1
G-17 DSP-AA006500 Return Spring For Stopper Pin 2EH EH 57 Az 1
G-18 DSC-GB000300 Screw For Stopper Pin AEH H LA 1
G-19 DWS-CA000100 Washer For Stopper Pin 7ot &ol 2tM 1
G-20 DSN-AA001400 Nut For Stopper Pin £ Z2E F HE (%) 1
G-21 DSC-FA014100 Stud Screw For Rod End LEF 3 HZ XQIE CiLpA} 1
G-22 DWS-CA000100 Washer For Rod End 7ot &ol 2bM 1
G-23 DSN-AA001400 Nut For G-21 = X2E H HE (9) 1
G-24 CTT-CL000300 Roller For Thread Trimming Cam Roller 229 1
G-25 DSC-GA000400 Stud Screw For Thread Trimming Cam AR W 282 ChLbAL 1
G-26 DWS-CA000100 Washer For G-25 ZtatErol ot 1
G-27 DSN-AA001400 Nut For G-25 = X2E H HE (9) 1
G-28 DSC-HD000200 Adjusting Screw For Return Spring Amg Aol F LiAL 1
G-29 DSN-AA000900 Nut (11/64”n=40) SZHH E (11/64"n=40) 1
G-30 DSP-AB003600 Thread Trimming Return Spring AE 2|H AT 1
G-31 DSC-HD000200 Hook For Return Spring 2|E A= Zo| F LA 1
G-32 DSN-AA000900 Nut (11/64"n=40) SZHE (11/64"n=40) 1
G-33 CTT-BF001100 Holder For Stopper Pin AR 2 2SE 2H 1
G-34 PWS-CA000500 Washer For G-33 AIZ Hola A= 2L (T6) 2
G-35 PSC-AC000600 Screw (M6) SUTH=E0| E2E (M6) 2
G-36 PBR-GB000100 Rod End (R) MTR BNF-5 FEAHE (B) 1
G-37 DSN-AA001400 Nut (R) For G-36 = X2E H HE (9) 1
G-38 CTT-CC001400 Joint Connection Stud = ZQAE AAE (1/167~1/2") 1
G-39 PBR-GB000500 Rod End (L) MTR BNF-5L ZE HE (% 1
G-40 DSN-AA002600 Nut (L) For G-39 = X2E H HE (H) 1
G-41 CTT-FB000200 Cushion Rubber F4 17 (B) 1
G-42 CTT-CM003200 Thread Trimming Lever ALE Bl (X) 1
G-43 PSC-AC006100 Screw (M5x%0.8) SUHTHE0| E2E (M5%0.8) 1
G-44 DBS-DB004400 Moving Knife Shaft Bushing (R) SH2AE Y (9) 1
G-45 DSC-CB000100 Screw (M4) SZTYH=E0| HELHAL (M4) 1
G-46 DSC-FA014000 Stud Screw For Clutch Lever ERREL RSN 1
G-47 DSC-CA003300 Screw For Clutch Lever Pin Se2{A| allt] EH LEAL 1
G-48 DSN-AA000900 Nut (11/64"n=40) SZHE (11/64"n=40) 1
G-49 CTT-CM002000 Clutch Lever 2e{A] 2l 1
G-50 CTT-DD000300 Thread Trimming Cam AR Y 1
G-51 DSC-CB000400 Screw (1/4"n=40) SZFHE0| HELHAL (1/4"n=40) 3
G-52 CTT-BB002300 Bracket For G-55 AME &ef 0| E =a}3ll 1
G-53 PWS-CA000500 Spring Washer For G-52 AIZ HolA AT LM (B6) 3
G-54 PSC-AC001200 Screw (M6) SZUFHE0| EE (M6) 2
G-55 10-056A-7507 Thread Trimming Solenoid Ass'’y AP &80l E (X) 1Set
G-58 11-019M-2350 Tube (Large) For G-55 el 0lE FE 3
G-59 11-018M-2350 Plug (Large) For G-55 &o-olE E8{O 1
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Ref. No. Parts No. Note Name of Parts = | Ly Applhed
KM-560-7|KM—-560| Period
H-1 ALB-PS002500 Oil Tank Ass’y 22 g3 (x) 1 1
H-2 CLB-FC000200 Gasket For Oil Tank 22 &3 kA 1 1
H-3 ALB-PS002600 Oil Tank Presser Ass'y A HI FEH (X) 1 1
H-4 DPK-CY001300 Cap For Oil Tank Pipe F3F op7f (6-8) 1 1
H-5 DSC-BJ000400 Screw (11/64°n=40) Z20| A ZF2LIAL (11/647n1=40) 4 4
H-7 CLB-JG000300 Hose For H-6 gH mo| = 1 1
H-8 CLB-BF000400 Holder For H-7 FA EE IXHE (6-7) 1 1
H-10 CLB-BF001100 Holder For H-9 LR MSEE Y RE RAFOI 1 1
H-11 DSC-BJ001400 Screw (9/64”n=40) E20| STEE ZF2LEAL (9/647n=40) 1 1
H-13 CLB-JG000300 Hose For H-12 gh mo| = 1 1
H-14 CLB-BH000400 Holder For H-13 HE Fo| A= 1 1
H-15 DSC-BJ001400 Screw (9/64”"n=40) E20| SZEE ZH2LEAL (9/647n=40) 1 1
H-16 DSC-BF015600 Qil Insert Screw 2 2 LiAL 1 1
H-17 CLB-JL003000 Felt For Take—-Up Lever Oil Tank Z 54 MY EUE (6-19) 1 1
H-18 CLB-BJ001900 il Cover et 1 1
H-19 CLB-BJ002100 Oil Cover Presser 7| §90| FEE 1 1
H-20 DSC-BA000700 Screw (3/16"n=32) EE20| Hd| ZH2LtA} (3/16”n=32) 1 1
H-21 CLB-JL006400 Felt For B-39 A7 27 EE (6-14) 1 1
H-22 CLB-JL007000 Cap Felt For E-2 st o =4 ol " E (5-3) 1 1
H-23 CLB-JL003000 Felt For E-2 = =8 o Rd EE (6-19) 1 1
H-24 DPK-CB001100 Bed Oil Cap D20p74 (Hole) 1 1
H-25 CLB-JL003000 Felt For E-4 s =4 M4 EE (6-19) 1 1
H-27 CLB-JG000300 Hose For H-26 gh mo| = 1 1
H-28 CLB-BH000400 Hook For H-27 HE Fo| A= 1 1
H-29 CLB-BF000400 Holder For Bed Oil Supply Wick S EHE IXHE (6-7) 1 1
H-30 DSC-BJ001100 Screw (9/64”n=40) E20| STEE Z2LEAL (9/647n=40) 1 1
H-31 CLB-JN000900 Oil Gauge 22! 7|o|x| 1 1
H-32 DSC-BG000100 Screw (9/64"n=40) E=0| Hielg 2Lt} (9/647n=40) 1 1
H-33 CLB-JB001600 Oil Supply Tank For Hook = SR Y3 1 1
H-34 DSC-BF002600 Screw (9/64"n=40) E20| STEE Z2LEAL (9/647n=40) 2 2
H-36 CLB-JP003200 Oil Joint (1) 29 xoIE (1) 1 1
H-37 CLB-JG000600 Hose For E-24, E-25 22 &3 A (6X9X130 M/M) 1 1
H-38 CLB-JP003300 Oil Joint (2) 29 x2IE (2) 1 1
H-39 DSN-AA004400 Nut 29 x9IE (2) HE 1 1
H-40 DWS-AA017400 Gasket For H-38 = 2% 93 W 2610Fx1.2T 1 1
H-42 CLB-JL003000 Felt For D-30 s =4 MR EE (6-19) 1 1




Reverse Button Mechanism

AT HE A

=15




- Q'ty Applied
Ref. No. Parts No. Note Name of Parts = 5 .
KM-560-7|KM-560| Period
-1 CRB-LC000100 Button Case HE 7{0[A 1
-2 DSC-BJ000400 Screw (11/64”n=40) 20| S AH2LEAL (11/647n=40) 2
-3 12-131A-5607 Micro Switch Ass’y A2 B E AR (X) 1
1-3-2 DSC-BJ005500 Screw (M2X0.4) EE0| SZEEN AESLIAL (M2X0.4) 2
-4 DPN-AA003500 Reverse Button Actuator Pin AE HE ZsH 1
-5 PSR-AC000100 E-Ring (@9) Mol =3 (EE 9) 2
-6 CRB-KC000300 Actuator Bar AR E A9 x| =54 1
-7 DSC-BA001100 Screw For |-6 FEH Fol LiA} 1
-8 DSP-AC002200 Actuator Bar Spring AX HE 29X =50 A= 1
-9 CRB-FD000100 Insulated Rubber ALQx| @ Hol 17 1
I-10 DPK-CB001900 Reverse Button Cable Bushing 9z HE AHolg R4 1
=11 ARB-PS000900 Reverse Button Ass’y A HE (X) 1
-12 DSP-AC005500 Reverse Button Return Spring AER HE 2|H Az 1
-13 PSR-AC000300 E-Ring (@3) =4 2E SH¥EEE 3 1
=14 CRB-BJ000600 Micro Switch Base HE AHolA DY 1
I-15 DSC-BJ000200 Screw (11/64”n=40) EE0| SZHE 2L} (11/64"n=40) 2
I-16 DTC-AH000100 Cable Holder 7A0l& &0 1
=17 DSC-BJ001100 Screw SIEE YT LA 1




Synchronizer Mechanism

xIAE7| A

tree

J-1-2




Ref. No. Parts No. Note Name of Parts = | Ly Applhed
KM-560-7| KM-560| Period
J-1 - Synchronizer Ass’y A2 Lo|H(x) 1Set
J-1-1 11-020A-2500 Magnetic Holder oy g 20 2
J-1-2 11-020W-2500 Washer For J—1-1 ofJu g 20 EotM 4
J-1-3 11-0215-2500 Screw For J-1-1 Otau &0 ELHAL 4
J-1-4 12-0000-SE55 Synchronizer Ass’y-Servo A3=2 LIo|AN(=)Servo 1




Program Unit Box & Presser Foot Lifting Solenoid Mechanism

T2y SUE ¥ =2 27 3| 2

LL

K-9
K-17




Ref. No. Parts No. Name of Parts = y
K-1 SP-200 Program Unit Box TZOYURFYE 1
K-2 20-016A-S100 Cable For K-1 Z2OYMKFYEEA FHolE 1
K-3 20-016A-S100 Plug For K-1 ZZ2OYWRYE Z810 1
K-4 91-029S-S100 Screw For K-1 Z2OYFUEA DHLIA} 4
K-5 91-002S-S100 Bracket For K-1 Z2OYRFHEA =22i3 1
K-6 91-030S-1000 Screw For K-5 TZOYFUEA E2171 DHLIA} 2
K-7 01-039W-1701 Spring Washer For K-6 T2 FLE HNHLIAL AEE 2
K-8 18-007B-5607 Auto Knee Litter Solenoid Assembly ST E=2E 0| =(#8) set
K-9 91-027S- 3000 Screw For K-8 2l O] = (#8) LEAL 4
K-10 12-015M-2350 Cable For K-8 7ol = 1
K=11 17-016B-3701 Plug For K-8 Em) 1
K-12 18-021A-5607 Belt Joint (Right) £ ZE(H) 1
K-13 18-016S-5607 Nut(R) For K-12 ZQEHAS 1 E(H) 1
K-14 25-004A-3200 Belt Joint Connecting Rod = =QE oA 1
K-15 18-015S-5607 Nut(L) For K-16 ZEQEHAAE I E(k) 1
K-16 18-020A-5607 Ball Joint(Left) = =QE (k) 1
K-17 25-005A-3100 Knee Litting Pad Assy S XQIE odHE 1




L-15
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SunStar
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Accessory Mechanism
HA|
L-5
e

OH
Oh
-28
L

il

L-12




Ref. No. Parts No. Note Name of Parts = y oy Applhed
KM-560-7|KM-560| Period
L-1 CAC-MH000100 Accessories Bag HMAME| BfA 1 1
L-2 PTL-BA000100 Driver (Large) EzjolH (K) 1 1
L-3 PTL-BA000200 Driver (Middle, Small) Ez2tolH (h, /) 1 1
-5 - Needle Hts 1 1
L-6 CHK-HB001000 Bobbin (AL) Hy| 2 4
-8 PTL-AB000100 L-Wrench (2mm) -2l x| (2mm) 1
L-9 PTL-AB000300 L-Wrench (2.5mm) L-2llx| (2.5mm) 1
L-10 PTL-AB000500 L-Wrench (3mm) L-2#lx] (3mm) 1 1
L-11 PTL-AB000400 L-Wrench (4mm) -2l % (4mm) 1
L-12 PTL-AB000200 L-Wrench (5mm) -2l x| (5mm) 1
L-13 CTT-NB001200 Fixed Knife DHM A 2122707-556A 1
L-14 CLB-JL006500 Upper Thread Oil Felt S SR dE 1 1
L-15 CAC-MA000500 Head Cover 0|4 7 (Cf) 1 1
L-17 PTL-BA000200 Qil UM 1 1
L-18 CAC-JB000100 Oiler A 1 1
L-19 CST-JB000100 Oil Tank A 1 1
L-20 PTC-AG000100 Band Clip Lol & 28 5
L-22 CST-CR000800 Head Rest S8 XX s 1
L-23 CST-CR000400 Head Rest o|4 gy 1
L-24 60—-000A-5607 Belt Cover Ass'y HEFHH (X) 1 1
L-24-1 CMB-LA021900 Belt Cover “A” HE HHA” 1 1
L-24-2 DWS-AA000600 Washer For L-24-1 AETH E 2tM 2 2
[-24-3 DSC-BF001100 Screw (3/16"n=28) E=0| A &2LEA} (3/167n=28) 2 2
L-24-4 CMB-LA020500 Belt Cover “B” HE HH"B” 1 1
L-24-5 DCL-BA001500 Rubber Collar For L-24-4 HE Hu{“B" 1272} 3 3
L-24-6 DWS-AA000600 Washer For L-24-4 AEDH E 2N 3 3
L-24-7 DSC-BA003300 Screw (3/16"n=28) E=0| | &2LEA} (3/167n=28) 1 1
L-24-8 DSC-BA003200 Screw (3/16"n=28) Z=0| He| &-2LEA} (3/167n=28) 2 2
L-24-9 CMB-LA012900 Belt Cover “D” HE F{H{"D” 1 1
L-24-10 PSC-DD000100 Nail For L-24-9 SLEAL 2 2
L-24-11 SC-0155-5607 Screw (9/64”n=40) HAHE| E2E (9/64"n=40) 1 1
L-24-12 PSC-BA000100 Screw el O] ER R T HLIAL 2 2
L-24-13 PWS-AA000500 Washer el o] EFEH otA 2 2
L-25 CST-MF000100 Thread Stand Assembly AlgfZol (x) 1Set 1Set
L-26 AAC-PS000101 Bobbin Winder Assembly AU (x) 1Set 1Set
L-27 CST-BB002500 Hinge Bl x| 2 2
L-28 CST-FF000400 Rubber Hinge X 1F (th) 2 2
L-29 CST-FD002800 Head Cushion SIX| B8R (&) 2 2
L-30 - Nail = 10 10
L-31 CST-FD002500 Head Cushion “B” SIX| 1R (B) 2 2
L-33 DWS-AA002100 Moving Knife Tension Adjusting Washer SHA ZHEEHE M 4
L-34 CAC-BJ000600 Needle Thread Inserting Gauge Al 7|7 1 1
L-35 AST-PS000600 Knee Lifting Pad Ass’y & 28 (%) 1Set 1Set
L-36 CST-JA002900 Oil Pan (Ass’y) 22 W (x) 1Set 1Set
L-37 91-001S-5607 Screw =LEAL 3 3




Gauge Parts

AO|X| mtE
Sub-Class A=Type B-Type C-Type D-Type
Ref. No.| Pt. No. Code No. !
blelinte ] Pl A-1 | A-2 | B-1 | B2 | C-1 | C-2 | D-1 | D-2
15-21A | CGA-GC007400 * *
15-21B | CGA-GC005900 * *
F
F-23 Upper Feed
Presser Foot
15-21C | CGA-GC005800 * *
15-21D | CGA-GC006100 * *
5-7A CGA-GC007500 * *
C7 Sub—Presser
Foot
5-7B CGA-GC002900 * * * * * *
6-87A | CGA-GB002300 * * * * * *
D-64 Feed Dog
6-87B | CGA-GB004200 * *
A-24 [-30 CGA-GA004900 * * * *
Needle Plate
A-25 [-31 CGA-GA005000 * * * *

*Note : [J-1 : Thread Trimmer Parts

[J-2 : Standard Parts
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Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-001A-5600 |Arm Bed Ass’Y 7 | A-1-1 | |CFA-CQ002300 |Feed Regulator Control Plate | 15 | D-12 | |CLB-JP003200 |Qil Joint (1) 29 | H-36
01-001A-5607 |Arm Bed Ass’Y 7 A-1 CFA-DF000900|Feed Regulator 15 D-4 CLB-JP003300 |Oil Joint (2) 29 | H-38
01-039W-1701|Spring Washer For K-6 | 35 K-7 CFA-FZ000100 |Reverse Lever Stopper (Upper) Rubber 17 | D-86 | |CLF-BA001000|Feed Bar 15 | D-56
01-047C-5607 |Code Holder 9 A-61 CFA-KC001100 |Feed Regulator Lever Shaftf 15 | D-16 | [CLF-BB000800|Feed Bar Fork 17 | D-59
06—026A—5607 |Reverse Solenoid Aass'y 17 | D-93 | | CFA-KC001200 |Feed Regulator Lever Shaft| 17 | D-70 | | CLF-BJ001500 (Slide Guide Plate 15 | D-41
06—139P-7400 |Lever Feed Arm Pin 15 | D-46 CFA-KJ001300 |Feed Regulator Control Screw | 15 | D-10 | |CLF-BK000500|Slide Block 15 | D-40
08-010B—-3701 |Plug For A-48 7 A-54 CFA-LA000300|Reverse Solenoid Cover| 17 | D-95 CLF-CAO000800|Lever Feed Connecting Link 15 | D-43
10—-056A-7507 |Thread Timming Solenoid Ass’y| 26 | G-55 CGA-GA004900|Needle Plate 7 A-23 CLF-CB001500|Lever Feed Arm 15 | D-44
11-018M-2350|Plug (Large) For G-55 | 27 | G-59 | |[CGA-GA005000|Needle Plate 7 A-24 | |CLF-CC002000|Feed Cam Connecting Rod| 15 | D-38
11-019M-2350|Tube (Large) For G-55 | 27 | G-58 CGA-GB002300|Feed Dog 17 | D-64 | |CLF-CC002100 |Feed Regulator Connecting Rod 15 | D-24
11-020A-2500 [Magnetic Holder 33 | J-1-1 | |[CGA-GC002900|Sub Presser Foot 13 C-7 CLF-DCO001100|Vertical Feed Eccentric Cam 21 E-59
11-020W-2500|Washer For J-1-1 33 | J-1-2 | |[CGA-GC005900|Upper Feed Presser Foot | 23 | F-23 | |CLF-DC002500|Feed Eccentric Cam | 15 | D-35
11-021S-2500 |Screw For J-1-1 33 | J-1-3 | |CHB-BA001300|Hook Base 19 | E-283 | |CLF-KF001200|Feed Bar Shaft 15 | D-57
12-0000-SE55 |Synchronizer Ass’y-Servo | 33 | J-1-4 | |CHB-BF000100 [Pinch Sleeve (Upper) | 19 | E-33 | |CLF-KK000500|Feed Regulator Shaft| 15 | D-28
12-015M-2350|Cable For K-8 35 | K-10 | |CHB-BF000200 |Pinch Sleeve (Lower) | 19 | E-34 | |CLF-KZ000800 |Feed Rock Shaft 15 | D-54
12-016M-2350 |Earth Line 9 A-63 | |CHB-CA000100 |Opener Link 19 | E-36 | [CLS-BA000200|Safety Clutch Collar | 19 |E-16-3
12-131A-5607 [Micro Switch Ass’y 31 -3 CHB-CMO000100|Opener Lever 19 | E-39 CLS-BJ000600 |Bearing Presser 19 | E-14
15-009A-5607 |Collar For F-7 23 F-9 CHB-FC000300|Hook Base Gasket 19 | E-48 | |CLS-BJ001000|Safety Clutch Disc 19 |E-16-4
17-016B-3701 |Plug For K-8 35 | K-11 CHB-HNO000101 |[Bobbin Case Opener | 19 | E-43 CLS-BJ001100 |Safety Clutch Collar Washer | 19 |E-16-11
17-436C-7907 [Tube For A-48 7 | A-55 | |CHB-KC000400|Opener Lever Stud 19 | E-40 | |CLS-CS0000200|Rock Ratchet 21 | E-53
18-007B—5607 |Auto Knee Litter Solenoid Assembly| 35 K-8 CHB-LB000100 [Hook Base Cover 21 E-49 CLS-KF000700 |Lower Shaft 19 E-1
18-015S-5607 [Nut(L) For K-16 35 | K-15 CHK-BJ000300|Auto Reverse Lever 17 | D-82 CMB-BJ004600 |Stopper For Slide Plate (R)| 7 A-27
18-016S-5607 |Nut(R) For K-12 35 | K-13 | [CHK=HA002400 [Rotary Hook (Assy) (HSH-12-15MMB[3ITRY| 19 | E—24 | [ CMB-BJ004800 |Bobbin Window 7 A-32
18-020A-5607 |Ball Joint(Left) 35 | K=16 | |CHK=HA002500 [Rotary Hook (Assy) (HSH-12-16MM(S) | 19 | E-25 | | CMB-BJ006600 |Machine Number Plate | 7 | A-30
18-021A-5607 |Belt Joint (Right) 35 | K=12 | [CHK-HB001000 |Bobbin (AL) 19 | E-26 | [CMB-GH000900|Slide Plate (L) 7 A-22
20-016A-S100|Cable For K-1 35 K-2 CHK-HB001000 [Bobbin (AL) 37 L-6 CMB-GH001000|Slide Plate (R) 7 A-26
20-016A-S100|Plug For K—1 35 K-3 CLB-BF000400 |Holder For Bed Oil Supply Wick| 29 | H-29 | |[CMB-HK002700|Top Cover Thread Guide| 7 A-10
25-004A-3200 |Belt Joint Connecting Rod | 35 | K-14 | |CLB-BF000400|Holder For H-7 29 H-8 CMB-HK005300|Arm Thread Guide Plate (U)| 7 A-12
25-005A-3100 |[Knee Litting Pad Assy| 35 | K-17 CLB-BF001100|Holder For H-9 29 | H-10 | |CMB-HK005500|Felt Holder For Upper Thread Supply| 7 A-36
40-006A—-7507 [Tension Release Solenoid Assy| 7 A-48 CLB-BGO003800 |Felt For Upper Thread Supply 7 |A-36-1| |CMB-HK007500|Arm Thread Guide Plate (L)| 7 A-14
43-0275-8130|Screw (B) For C-40~1 13 |C-40-3| |CLB-BG004100 |Wick Supporter For F-57 | 23 | F-58 CMB-LA012900 |Belt Cover “D” 37 |L-24-9
43-027S-8130 [Screw (B) For C-40-4 | 13 |C-40-6| | CLB-BG004200 |Wick Holder 15 | D-31 CMB-LA020100 |Thread Take Up Cover 7 A-6
60—-000A-5607 |Belt Cover Ass’y 37 | L-24 CLB-BH000400 |Holder For H-13 29 | H-14 | [CMB-LA020100 |Washer For A-56 7 A-57
90-001A-5607 |[Knee Lifter Ass’y 13 | C-40 CLB-BH000400 |Hook For H-27 29 | H-28 CMB-LA020300|Top Cover 7 A-8
91-029S-S100|Screw For K-1 35 K—-4 CLB-BJ001900 |Oil Cover 29 | H-18 | [CMB-LA020400 |Back Cover Plate 7 A-19
91-001S-5607 |Screw 37 | L-37 CLB-BJ002100|Oil Cover Presser 29 | H-19 [ [CMB-LA020500 |Belt Cover “B” 37 |L-24-4
91-002S-S100|Bracket For K-1 35 K-5 CLB-FC000200|Gasket For Oil Tank | 29 H-2 CMB-LA021900 |Belt Cover “A” 37 |L-24-1
91-027S- 3000|Screw For K-8 35 K-9 CLB-JB001600 |Oil Supply Tank For Hook | 29 | H-33 | [CMB-LB008100 |Face Plate 7 A-2
91-030S-1000 |Screw For K-5 35 K-6 CLB-JD000100|Felt For E-2 19 E-3 CMB-LD004000|Model Mark 7 A-17
AAC-PS000101 |Bobbin Winder Assembly | 37 | L-26 CLB-JD000100|Felt For E-4 19 E-5 CMB-LD004100|Model Mark 7 A-18
AFA-PS000900 |Spring Holder For D-21| 15 | D-18 | [CLB-JG000300|Hose For H-12 29 | H-13 | |CMB-LD004200 |Brand Mark 7 | A-16
AFA-PS000900 |Spring Holder For D-21| 17 | D-78 | [CLB-JG000300|Hose For H-26 29 | H-27 | |CNB-BC000700|Needle Bar Frame 23 | F-49
ALB-PS002500|0il Tank Ass’y 29 H-1 CLB-JG000300|Hose For H-6 29 H-7 CNB-BF001800 |Needle Bar Clamp 11 B-35
ALB-PS002600|0il Tank Presser Ass’y | 29 H-3 CLB-JG000600|Hose For E-24, E-25| 29 | H-37 | |CNB-BK001200 |Walking Bar Guide Plate| 23 | F-25
APM-PS001300 |Knee Lifting Lever Ass’y| 13 | C-24 CLB-JL000800 |Felt For D-28 15 | D-29 CNB-BK001300 |Guide For Needle Bar Frame 23 F-53
APM-PS001400 |Roller Ass’y For Knee Rod | 13 | C-39 CLB-JL000800 |Oil Cap For B-43 11 B-45 CNB-CB000500 [Needle Bar Frame Shaft Crank| 23 F-47
ARB-PS000900|Reverse Button Ass’y | 31 =11 CLB-JL000800 |Qil Cap For B-6 11 | B-27 | |CNB-CDO001100|Needle Bar Block 23 | F-48
AST-PS000600|Knee Lifting Pad Ass’y | 37 | L-35 CLB-JL000800 |Wick For B-35 11 | B-37 | |CNB-HK001500 |Needle Bar Thread Guide | 11 B-31
ATA-PS004600 [Thread Tension Control Ass'y (T) A-40 CLB-JL003000 |Felt For D-30 29 | H-42 | |CNB-KA002000 [Needle Bar 11 | B-30
ATA-PS004700 |Thread Tension Control Ass'y (S) A-42 CLB-JL003000 |Felt For E-2 29 | H-23 | | CNB-KF000500 |Needle Bar Frame Driving Shaft| 23 | F-46
CAC-BJ000600|Needle Thread Inserting Gauge| 37 | L-34 CLB-JL003000 |Felt For E-4 29 | H-25 CPB-BB000900 |Presser Bar Guide Bracket | 13 | C-13
CAC-JB000100|Oiler 37 | L-18 CLB-JL003000 |Felt For Take-Up Lever Ol Tank 29 | H-17 | [CPB-BJ001500|Plate for Roller Guide| 13 | C-20
CAC-MA000500|{Head Cover 37 | L-15 CLB-JL006400 |Felt For B-39 29 | H-21 CPB-BK000400 |Guide Bar Bracket Roller] 13 | C-17
CAC—-MHO000100|Accessories Bag 37 L-1 CLB-JL006500 |Felt (Upper Thread) 7 A-35 CPB-CL000500 |Roller For Presser Bracket | 13 |C—-15-2
CFA-BB001400 |Feed Regulator Bracket | 15 D-7 CLB-JL006500 |Upper Thread Qil Felt| 37 | L-14 CPB-CMO000900|Presser Bar Lifter 183 | C-22
CFA-BB001500 |Reverse Lever Stopper (Lower)| 17 | D-87 CLB-JL006600 |Felt (B) For B-10 11 B-28 CPB-KB000901 |Presser Bar 13 C—1
CFA-BG000100|Hook For D-21 17 | D-66 | |CLB-JLO06800 |Feed Bar Fork Felt 17 | D-60 | |CPM-BH001000|Knee Lifter Rod 13 | C-36
CFA-CA001500 |Reverse Link 17 D-75 CLB-JL0O07000 |Cap Felt For E-2 29 H-22 CPM-CA002000 |[Knee Lifter Lever Spring| 13 | C-30
CFA-CBO001100 |Reverse Solenoid Crank| 17 | D-76 | | CLB—JLO09000 |Felt For F-13 23 | F-14 | |CPM-CA002000|Knee Lifter Link 13 | C-31
CFA-CB001400 |Reverse Crank 17 | D-71 CLB-JL009000 |Felt For F-15 23 | F-16 CPM-CL000900 |Roller For Knee Lifter Link | 13 | C-33
CFA-CMO001700 |Reverse Feed Control Lever| 17 | D-80 CLB-JL009500 |Felt For B-12 11 | B-29 | |CRB-BJ000600|Micro Switch Base 31 I-14
CFA-CM002100 |Reverse Feed Control Lever] 15 | D-22 | |CLB-JN000900|0il Gauge 29 | H-31 CRB-FD000100 |Insulated Rubber 31 -9
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CRB-KC000300 |Actuator Bar 31 -6 DBS-DB004200 |Needle Bar Rock Shaft Bushing (F) | 23 | F-45 DSC-BB001800|Screw (11/64"n=40) 7 A-25
CRB-LC000100|Button Case 31 -1 DBS-DB004300 |Needle Bar Rock Shaft Bushing (R) | 23 F-44 DSC-BB002000 |Safety Clutch Collar Washer Screw | 19 | E-16-12
CST-BB002500(Hinge 37 L-27 DBS-DB004400 |Moving Knife Shaft Bushing (R)| 27 | G—44 DSC-BB002000 |Screw (9/64"n=40) 17 | D-61
CST-BB004300|Lever Shaft Bracket 13 |C-40-8| | DBS-DB006200 |Upper Feed Shaft Bushing (Front) | 23 F-13 DSC-BB003700 [Screw (9/64"n=40) 19 E-15
CST-CMO000200 [Knee Lifter Lock Bar Lever | 13 |C—40—1| |DBS—DB006300 |Upper Feed Shaft Bushing (Rear) | 23 | F—15 | |DSC-BC000200|Screw (9/64"n=40) 7 | A-13
CST-CR000400|Head Rest 37 | L-23 DBS-DB006700 |Upper Feed Liting Adjusting Shaft Bushing| 23 F-8 DSC-BC000200|Screw (9/64"n=40) 7 A-15
CST-CR000800|Head Rest 37 | L-22 DBS-DB008500 |Upper Shaft Bushing (F)| 11 B-10 DSC-BC000200|Screw (9/64"n=40) 7 A-37
CST-FD002500|Head Cushion “B” 37 | L-31 DBS-DB008600 |Rotary Hook Bushing (Upper) | 19 | E-29 | |DSC-BC001100|Screw (3/16"n=28) 13 | C-21
CST-FD002800|Head Cushion 37 | L-29 | [DCL-AA002800|Collar For Feed Regulator | 21 E-62 DSC-BF000400 |Screw (15/64"n=28) | 17 | D-73
CST-FF000400 [Rubber Hinge 37 L-28 DCL-AA005400|Stopper Collar For D-28| 15 | D-33 DSC-BF000800 |Screw (15/64"n=28) 11 B-22
CST-JA002900|0il Pan (Ass'y) 37 | L-36 | [DCL-AA005800|Feed Rock Shaft Collar | 15 | D-50 | | DSC-BF001000 [Screw (11/64”n=40) | 13 | C-12
CST-JB000100|0il Tank 37 | L-19 | |DCL-AA005900|Moving Knife Shaft Collar | 27 G-4 DSC-BF001000 [Screw (11/64"n=40) | 13 | C-19
CST-KC001400|Knee Lifting Rock Bracket Shaft 13 |C-40-9| |DCL-AA008500|Upper Shaft Collar 11 B-24 DSC-BF001000 |Screw (11/64"n=40) | 23 F-26
CST-MF000100 [Thread Stand Assembly| 37 L-25 DCL-AA008600|Collar For C-24 13 | C-27 DSC-BF001100 [Screw (3/16"n=28) 37 |L-24-3
CTA-BJ001900 Stopper For Thread Take-Up Spring| 7 A-46 DCL-AA008700|Lever Shaft Stopper Collar | 13 [C—40-4| | DSC-BF001900 |Screw (3/16"n=28) 15 | D-13
CTH-BF000300(Take Up Lever Holder| 11 | B-43 | |[DCL-AB002300|Bearing Bushing (Rear) 19 | E-10 DSC-BF002600 |Screw (9/64"n=40) 29 | H-34
CTH-CC001400 [Needle Bar Crank 11 | B-38 | |DCL-AB003500|Bearing Bushing (Middle) | 19 E-6 DSC-BF003500 |Screw (5/16"n=28) 23 | F-30
CTH-HJ002000|Thread Take-Up Lever | 11 B-39 | [DCL-BA001500|Rubber Collar For L-24-4 | 37 |L-24-5| | DSC-BF003600 |Screw (11/64”’n=40) | 17 | D-88
CTR-BAO000200(Tension Release Base 13 | C-11 DCL-BB002400 [Thrust Ring 11 B-9 DSC-BF003700 |Screw (9/32"n=28) 11 B-4
CTR-BJ001700 |Thread Tension Release (Assy) | 13 C-9 DGR-AB001100|Spiral Gear 19 E-17 DSC-BF003800 |Screw (9/64"n=40) 13 C-8
CTR-BQ000300 |Pipe For A-38 7 A-39 DGR-AB001200 |Rotary Hook Gear 19 E-20 DSC-BF010100 |Screw (9/64"n=40) 21 E-50
CTR-KC000600 |Thread Tension Release| 7 | A-38 | |DPK-CA000600 |Rubber Cap (L) 7 | A-29 | |DSC-BF011500 |Screw (9/32"n=28) 11 B-5
CTT-BB002300|Bracket For G-55 27 | G-52 DPK-CA002600 |[Rubber Cap (S) 7 A-21 DSC-BF012900 [Screw (15/64"n=28) | 19 | E-35
CTT-BB002300|Reverse Solenoid Bracket | 17 | D-90 DPK-CB001100 |Bed Oil Cap 29 | H-24 DSC-BF015500 [Screw (1/8"n=44) 17 | D-65
CTT-BB003200|Moving Knife Bracket| 27 | G-11 DPK-CBO001900 |Reverse Button Cable Bushing | 31 -10 DSC-BF015600 |Oil Insert Screw 29 | H-16
CTT-BF001100|Holder For Stopper Pin | 27 | G-33 DPK-CY001300 |Cap For Oil Tank Pipe| 29 H-4 DSC-BG000100|Screw (9/64"n=40) 29 | H-32
CTT-BJ003800 [Thread Catcher 27 | G-6 DPL-AA001400|Pulley 11 | B-21 DSC-BG000200|Screw (5/16"n=24) 11 | B-23
CTT-CA001100|Thread Trimming Rock Link| 27 | G-16 | [DPL-BB000500|Timing Belt Pulley (Upper) | 11 | B-14 | |DSC-BJ000200|Screw (11/64"n=40) 7 | A-28
CTT-CC001400|Joint Connection Stud 27 | G-38 | |[DPL-BB000700|Safety Clutch Belt Pulley 19 |E-16-1| |[DSC-BJ000200|Screw (11/64"n=40) 7 A-44
CTT—-CLO00300 |Roller For Thread Trimming Cam Roller 27 | G-24 DPN-AA003500 [Reverse Button Actuator Pin 31 -4 DSC-BJ000200|Screw (11/64"n=40) 7 A-60
CTT-CM002000 |Clutch Lever 27 | G-49 DPN-AA008700 |Pin For D-12 15 | D-14 DSC-BJ000200|Screw (11/64"n=40) 15 | D-26
CTT-CMO003200 [Thread Trimming Lever | 27 | G-42 | | DPN-AA008801 |Needle Bar Crank Shaft| 11 B-6 DSC-BJ000200|Screw (11/64"n=40) | 15 | D-42
CTT-DD000300 |Thread Trimming Cam | 27 | G-50 | |DPN-AA013200 |Hinge Pin For B-39 11 | B-40 | |[DSC-BJ000200|Screw (11/64"n=40) | 31 I-15
CTT-FB000200|Cushion Rubber 27 | G-41 DPN-AA015000 |[Feed Regulator stud 15 D-1 DSC-BJ000300|Screw (9/64"n=40) 11 B-36
CTT-KCO000800|Thread Trimming Rock Link Shatt | 27 | G—13 DPN-AA015100 [Connecting Pin For D-4| 15 D-5 DSC-BJ000400|Screw (11/64"n=40) 7 A-9
CTT-KZ000200 [Moving Knife Shaft (R) | 27 G-1 DPN-AA015200 |Slide Block Shaft 15 | D-39 DSC-BJ000400|Screw (11/64"n=40) 29 H-5
CTT-NA001800|Moving Knife 27 G-2 DPN-AB000200 |Taper Pin 23 |F-47-1| |DSC-BJ000400|Screw (11/64"n=40) | 31 -2
CTT-NBO001200|Fixed Knife 27 G-7 DPN—-ABO000400 [Hinge Pin For Needle Bar Frame 23 | F-50 | |DSC-BJ000400|Screw (9/64"n=40) 7 A-45
CTT-NB001200|Fixed Knife 37 L-13 DPN-AD002400|Pin For D—24 15 | D-25 DSC-BJ000600|Screw (15/64"n=28) 17 | D-63
CUF-CA001500 |Upper Feed Lifting Connecting Link | 23 | F-19 DPN-BA000900 [Hook For D-18 15 | D-19 | |DSC-BJ001100|Screw 31 -17
CUF-CA001700 |Link For Upper Feed Foot | 23 | F-20 DPN-BC005000 |Ratchet Button 21 E-56 DSC-BJ001100|Screw (9/64"n=40) 7 A-7
CUF-CA001800 |Walking Bar Driving Link| 23 | F-21 DPN-BC005100 |Lever Shaft Guide Pin| 13 |C-40-10| |[DSC-BJ001100|Screw (9/64"n=40) 7 A-47
CUF-CA002000 |Needle Bar Rock Shaft Link| 23 | F-40 DSC-AA000700 |Screw (1/4"n=28) 23 F-6 DSC-BJ001100|Screw (9/64"n=40) 25 | F-59
CUF-CB001900 |Upper Feed Liting Eccentric Wheel Crank | 23 F-5 DSC-AA002800 |Screw (3/16"n=32) 17 | D-72 | |DSC-BJ001100|Screw (9/64"n=40) 29 | H-30
CUF-CB002800 |Needle Bar Rock Crank | 23 F-31 DSC-AA003500 [Screw (M8x1.25) 7 A-33 DSC-BJ001400(Screw (9/64"n=40) 7 A-20
CUF-CC001500|Upper Feed Lifting Rod | 23 | F-4 | [DSC-AC002700|Screw (1/4"n=40) 15 | D-9 | |DSC-BJ001400|Screw (9/64"n=40) 9 | A-62
CUF-CC002200 |(oreingfudFo eedeBa Frame Diing 1t | 23 | F—39 | | DSC—-BA000700 |Screw (3/16”n=32) 17 | D-67 | |DSC-BJ001400|Screw (9/64"n=40) 19 | E-45
CUF-CD000200 |Walking Bar Guide Block| 23 F-56 DSC-BA000700 |Screw (3/16”n=32) 17 | D-94 DSC-BJ001400|Screw (9/64"n=40) 29 | H-11
CUF-CR000100 |Walking Bar 23 | F-22 | |DSC-BA000700|Screw (3/16"n=32) 17 | D-97 | |DSC-BJ001400|Screw (9/64"n=40) 29 | H-15
CUF-DC000500 |Upper Feed Lifting Ecoentric Cam | 23 F-1 DSC-BA000700 |Screw (3/16"n=32) 29 | H-20 | |DSC-BJ001600|Screw (3/32"n=56) 7 |A-36-2
CUF—KF000300)|Waking Foot Pressure Adiuting Pole 23 | F-28 | |DSC-BA001000|Screw (11/64”n=40) | 15 | D-55 | |DSC-BJ002000|Screw For F-1 23 | F2
CUF-KZ0005071|Upper Feed Driving Shaft | 23 | F-12 | [DSC-BA001000 |Screw (11/64"n=40) | 23 | F-24 | |DSC-BJ002200|Screw (3/32"n=56) 11 | B-82
CUF-KZ000700|Upper Feed Lifting Adjusting Shat | 23 | F-7 DSC-BA001100|Screw (11/64°n=40) | 23 | F-55 | [DSC-BJ002300|Screw (9/64"n=40) 7 A-5
CUS-DA002800 [Link Cam 11 B-3 DSC-BA001100|Screw For -6 31 -7 DSC-BJ004300(Screw (9/64"n=40) 11 B-34
CUS-KC002900 |Upper Shaft 1 B-2 DSC-BA001300|Screw (1/4"n=28) 15 | D-45 DSC-BJ004400|Screw For F-40 23 F-41
DBS-DA015600 |Feed Rock Shaft Bushing (Rear) | 15 | D—48 | [DSC-BA001300 |Screw (1/4"n=28) 17 | D-92 | [DSC-BJ004400|Screw For Hook Base| 21 | E-52
DBS-DA022400 |Presser Bar Bushing | 13 Cc-2 DSC-BA001300 |Screw (1/4”n=28) 23 | F-32 | |DSC-BJ004600(Screw (1/8”n=44) 15 | D-32
DBS-DA027600 |Rotary Hook Bushing (Lower) | 19 | E-31 | |DSC-BA001600|Screw (3/16”’n=32) | 13 | C-14 | |DSC-BJ005300|Screw (A) For F=53 | 23 | F-54
DBS-DA028400 |Upper Shaft Bushing (M) | 11 | B-12 | |DSC-BA003200|Screw (3/16"n=28) 37 |L-24-8| |DSC-BJ005500(Screw (M2x0.4) 31 | I-3-2
DBS-DA028500 |Feed Rock Shaft Bushing (Front) | 15 | D-52 | |DSC-BA003300|Screw (3/16"n=28) 37 |L-24-7| |[DSC-CA000500 |Screw (1/4”n=40) 11 | B-25
DBS-DA028600 |Lower Shaft Bushing (Front) | 19 | E-2 | |DSC-BB001400|Screw (11/64”’n=40) | 27 | G-3 | [DSC—CA000500 Screw (1/4"n=40) 15 | D-51
DBS-DA028700 |Lower Shaft Bushing (Middle) | 19 | E-4 DSC-BB001400|Screw (11/64°n=40) | 27 | G-9 DSC-CA000500 |Screw (1/4"n=40) 21 | E-63
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DSC-CA000800 |Screw (15/64"n=28) | 11 | B-11
DSC-CA000800|Screw (15/64"n=28) | 11 | B-13
DSC-CA000800 |Screw (15/64"n=28) | 13 C-3
DSC-CA000800|Screw (15/64"n=28) | 15 | D-49
DSC-CA000800|Screw (15/64"n=28) | 15 | D-53
DSC-CA000800 |Screw (15/64"n=28) | 21 | E-61
DSC-CA000800|Screw (15/64"n=28) | 23 | F-52
DSC-CA001500|Screw (15/64"n=28) | 11 | B-41
DSC-CA001600|Screw (11/64"n=40) | 13 |C-39-4
DSC-CA001600|Screw (11/64"n=40) | 15 D-6
DSC-CA001600|Screw (11/64"n=40) | 19 E-8
DSC-CA003000 |Screw (3/16"n=32) 19 | E-41
DSC-CA003300 |Screw For Clutch Lever Pin| 27 | G-47
DSC-CA004200|Screw (M10x1.25) 19 |E-16-6
DSC-CA004800|Screw (11/64"n=40) | 19 E-7
DSC-CB000100|Screw (M4) 27 | G-45
DSC-CB000100|Screw G-13 27 | G-14
DSC-CB000400 |Screw (1/4”n=40) 11 B-7
DSC-CB000400 |Screw (1/4”n=40) 11 | B-17
DSC-CB000400|Screw (1/4"n=40) 13 | C-28
DSC-CB000400|Screw (1/4”n=40) 17 | D-84
DSC-CB000400|Screw (1/4”n=40) 19 | E-12
DSC-CB000400 |Screw (1/4"n=40) 19 |E-16-8
DSC-CB000400|Screw (1/4”n=40) 19 | E-18
DSC-CB000400|Screw (1/4"n=40) 21 | E-55
DSC-CB000400 |Screw (1/4"n=40) 27 | G-51
DSC-CB000500 |Screw (15/64°n=28) | 15 D-8
DSC-CB000500 |Screw (15/64"n=28) | 15 | D-20
DSC-CB000500 |Screw (15/64"n=28) | 15 | D-34
DSC-CB000500|Screw (15/64"n=28) | 15 | D-36
DSC-CB000900 |Screw (15/64"n=28) | 15 D-2
DSC-CB001000|Screw (1/4”n=40) 1" B-8
DSC-CB001000|Screw (1/4”n=40) 19 | E-21
DSC-CB001000 |Screw (1/4”n=40) 19 | E-22
DSC-CB001000|Screw (1/4”n=40) 21 | E-60
DSC-CB001800|Screw (1/4”n=40) 11 | B-16
DSC-CB001800|Screw (1/4”n=40) 15 | D-23
DSC-CB001800|Screw (1/4”n=40) 17 | D-83
DSC-CB001800 |Screw (1/4"n=40) 19 | E-11
DSC-CB001800 |Screw (1/4”n=40) 19 |E-16-7
DSC-CB001800|Screw (1/4”n=40) 19 | E-19
DSC-CB001800|Screw (1/4”n=40) 21 | E-54
DSC-FA006200 |Stud Screw For Reverse Lever Stopper (Upper)| 17 | D—85
DSC-FAQ12700 |Serew For Moving Knifg Shaft Comnecting Joint| 27 | G—15
DSC-FA013700 |Stud Screw For D-71| 17 | D-74
DSC-FA013800 |Stud Screw For D-76| 17 | D-91
DSC-FA013900 |Stud Screw For D-75| 17 | D-77
DSC-FA014000 |Stud Screw For Clutch Lever 27 | G-46
DSC-FA014100 |Stud Screw For Rod End| 27 | G-21
DSC-FA017200 |Screw (Upper) ForA-2 | 7 A-3
DSC-FA019500 |Stud Screw For C-31| 13 | C-32
DSC—-FA019600 |Stud Screw For Knee Lifter Roller 13 | C-34
DSC-FA019700 |Stud For Knee Lifter Connecting Rod| 13 | C-37
DSC-FA019800 |Needle Bar Rock Crank Stud | 23 | F-33
DSC-FA020200 |Stud Screw For D-24| 15 | D-27
DSC-FF001900|Stud Screw For Connecting Link 23 F-17
DSC-FG002000 |Roller Stud Screw 13 |C-15-1
DSC-FH001100 |Stud Screw For C-24| 13 | C-25
DSC-GA000400 |Stud Serew For Thread Timming Cam 27 | G-25
DSC-GA000901 |Stud Screw Needle Bar Rock Shaft Link 23 | F-42
DSC-GB000300|Screw For Stopper Pin | 27 | G-18
DSC-GB000401 |Stud Screw For Opener Link 19 | E-37
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DSC-GF000100 |Screw (A) For C-40-1 13 |C-40-2| |DWS-AA013300Washer For D—80 17 | D-81
DSC-HA000500 |Screw (9/16"n=20) 13 | C-4 DWS-AA014400|Washer For D-61 17 | D-62
DSC-HB002300|Hinge Pin For C-22 13 | C-23 DWS-AA017000|Washer For C-24 13 | C-26
DSC-HDO000200 [Adjusting Screw For Retun Spring | 27 | G—28 DWS-AAOQ17100|(Spring Washer For F-31| 23 F-37
DSC-HD000200 |Hook For Return Spring | 27 | G—31 DWS-AA017400|Gasket For H-38 29 | H-40
DSC-HD000600 |Adjusting Screw For D-66 | 17 | D—68 | |DWS-CA000100|Washer For G-25 27 | G-26
DSC-HZ001700|0il Adjusting Screw 19 | E-47 DWS-CA000100|{Washer For Rod End | 27 | G-22
DSN-AA000600 |Nut (3/16"n=32) 13 | C-38 | [DWS-CA000100|Washer For Stopper Pin| 27 | G-19
DSN-AA000600 |Nut (3/16"n=32) 17 | D-89 | |DWS-CB000600|Washer (Upper) For A-2| 7 A-4
DSN-AA000600 |Nut (3/16"n=32) 19 | E-38 | |PBR-AA006000|Bearing (6904NR) 19 E-9
DSN-AA000700 |Nut (15/64"n=28) 7 | A-11 PBR-AA007400|Bearing (6004NR) 19 | E-13
DSN-AA000900 |Nut (11/64"n=40) 13 | C-35 | [PBR-AA008500|Bearing (6204 ZZ) 11 | B-20
DSN-AA000900 |Nut (11/64"n=40) 17 | D-69 PBR-ADO000900 (Safety Clutch Driving Ball | 19 |E-16-2
DSN-AA000900 |Nut (11/64”n=40) 27 | G-29 PBR-BA002800 |[Needle Bearing 15 | D-37
DSN-AA000900 |Nut (11/64"n=40) 27 | G-32 PBR-BA002800 |[Needle Bearing 23 F-3
DSN-AA000900 |Nut (11/64"n=40) 27 | G-48 PBR-GB000100 |[Rod End (R) MTRBNF-5 | 27 | G—36
DSN-AA001300 |Nut (1/4"n=40) 23 | F-11 PBR-GB000500 |Rod End (L) MTR BNF-5L | 27 | G—39
DSN-AA001300 |[Nut For F=17 23 | F-18 PBT-BB000200|Timing Belt 11 | B-18
DSN-AA001400 |Nut (R) For G-36 27 | G-87 | |[PPK-BA001600|0—-Ring For D-10 15 | D-11
DSN-AA001400 |[Nut For G—21 27 | G-23 PPN-AD000100 |Pin For A-30 7 A-31
DSN-AA001400 |Nut For G—-25 27 | G=27 PSC-AA000200 |Screw (M6x1.0) 13 |C-40-5
DSN-AA001400 |Nut For Stopper Pin | 27 | G-20 | |PSC-AC000600 |Screw (M6) 27 | G-35
DSN-AA002200 |Nut (9/32"n=28) 23 | F-38 PSC-AC001200 [Screw (M6) 27 | G-54
DSN-AA002600 |Nut (L) For G-39 27 | G-40 PSC-AC001500 |Screw (11/64"n=40) | 27 | G-12
DSN-AA003000 |Nut (5/16"n=24) 23 | F-43 PSC-AC006100 |Screw (M5%0.8) 7 A-56
DSN-AA003200 |Nut For E-47 19 | E-46 PSC-AC006100 |Screw (M5x0.8) 27 | G-43
DSN-AA004400 |Nut 29 | H-39 PSC-BA000100 [Screw 37 |L-24-12
DSN-CC000600 [Nut (9/16”n=20) 13 | C-5 PSC-CB000200 |Screw (3/16”n=28) 19 | E-30
DSN-CYO001100 [Needle Bar Rock Crank Holder| 23 | F—35 PSC-CB000200 |Screw (3/16”n=28) 19 | E-32
DSP-AA006400 |Spring For D-12 15 | D15 PSC-CB000200 |Screw (M4) 27 | G-5
DSP-AA006500 |Retum Spring For Stopper Pin | 27 | G=17 PSC-DD000100 |Nail For L-24-9 37 |L-24-10
DSP-AA007200 |Ratchet Button Spring| 21 | E-57 | [PSN-AA002200|Nut For A—33 7 A-34
DSP-AA009400 |Spring For F-28 23 | F-29 PSN-AA003600|Nut For E-16-7 19 [E-16-10
DSP-AA009500 |Return Spring ForC-9 | 13 | C-10 PSR-AB000200|Stopper Ring 11 B-19
DSP-AA009600 |Safety Clutch Spring | 19 |E-16-5| |PSR-AC000100 |[E-Ring (39) 31 -5
DSP-AA011200 [Spring For A-49 7 A-51 PSR-AC000300 |[E-Ring (&3) 31 1-13
DSP-AA011400 |Spring For C—4 13| C-6 PSR-AC000400 |[E-Ring (@3) 21 | E-58
DSP-ABO003600 [Thread Trimming Return Spring| 27 | G-30 PSR-AC000500 [E-ring (&6) 15 | D-47
DSP-ABO005000 |Retumn Spring For Reverse Feed Lever 15 | D-21 PSR-AC000600 |[E-Ring (@8) 13 | C-29
DSP-AC002200 |Actuator Bar Spring 31 -8 PSR-AC000900 |[E-Ring (@7) 15 D-3
DSP-AC004900 |[Reverse Lever Spring | 17 | D-79 PTC-AG000100 |Band Clip 37 | L-20
DSP-AC005500 [Reverse Button Retumn Spring | 31 =12 PTC-AHO000300 |Cable Holder (5N) 7 A-58
DSP-AC006700 |Return Spring For C-40-9 | 13 |C—40-7| |PTL-AB000100 |L-Wrench (2mm) 37 L-8
DSP-BA002600 |Bobbin Tension Spring | 19 | E-28 PTL-AB000200|L—Wrench (5mm) 37 | L-12
DSR-AK000500 |Safety Clutch Belt Pulley Ring | 19 |E-16-9| |PTL-AB000300|L-Wrench (2.5mm) 37 L-9
DSR-AK000500 [Timing Belt Pulley Ring | 11 B-15 PTL-AB000400|L—Wrench (4mm) 37 L-11
DTC-AH000100|Cable Holder 31 I-16 PTL-AB000500 |L-Wrench (3mm) 37 | L-10
DTC-AH001000|Cable Holder 7 | A59 PTL-BA000100 |Driver (Large) 37 -2
DWS-AA000600|Washer For L-24-1 | 37 |L-24-2| |PTL-BA000200|Driver (Middle, Small)| 37 | L-3
DWS-AA000600|Washer For L-24-4 37 |L-24-6| |PTL-BA000200|0il 37 L-17
DWS-AA001100|Washer For C-17 13 | C-18 PWS-AA000500|Washer 37 |L-24-13
DWS-AA001100|Washer For F-26 23 | F-27 | |PWS-CA000500|Spring Washer For G-52| 27 | G-53
DWS-AA001200|Washer For D-57 15 | D-58 | |PWS-CA000500|Washer For G-33 27 | G-34
DWS-AA002100 |Moving Knife Tension Adjusting Washer 37 | L-383 SP-200 |Program Unit Box 35 K—1
DWS-AA002100 |Washer For Moving Knife Tension Adiusting| 27 | G—=10 SC-0155-5607 |Screw (9/64”n=40) 37 |L-24-11
DWS-AA002200|Washer For E-52 21 E-51 - Nail 37 | L-30
DWS-AA002900|Washer (B) For F-31 | 23 | F-36 - Needle 11 | B-33
DWS-AA003800|Opener Washer 19 | E-44 - Needle 37 L-5
DWS-AA003800(Washer For D—61 17 |D-61-1 - Synchronizer Ass’y 33 J-1
DWS-AA006300|Washer For F-7 23 | F-10
DWS-AA010700|Washer (A) For F-31 | 23 | F-34
DWS-AA013300|Washer For D—-22 15 | D-17
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